

Test Certificate

COMPANY	AKABA S.A.
ADDRESS	ATALLU KALEA, 14 - 16 20170 USURBIL (SPAIN)
CERTIFICATE No	28805

**“ADOS” wire base stackable chairs,
with and without arms**

The tests have been carried out according to **ANSI/BIFMA X5.1-2011**

TESTS	RESULT
Backrest strength test	SATISFACTORY
Drop test	SATISFACTORY
Seating durability tests:	SATISFACTORY
– Impact test	SATISFACTORY
– Front corner load-ease test	SATISFACTORY
Stability (front and back)	SATISFACTORY
Arm vertical strength test	SATISFACTORY
Arm horizontal strength test	SATISFACTORY
Backrest durability test	SATISFACTORY
Leg front and side strength test	SATISFACTORY
Arm durability test	SATISFACTORY

Note: All the tests have been carried out according to Type III chair test procedures

DATE 8th November 2011

This document is not valid without the test report no.28805 in which the results obtained in each test are shown.

The results obtained in these tests only refer to the sample(s) analysed at this centre on the date shown, and do not involve a sample referring to production quality.

In case of a lawsuit the original version of this document in Spanish shall be taken as reference



Xabier Olano
 Laboratory manager
 Construction Unit (Services)